
 

 
 

Water and Environmental Engineering 
Department of Chemical Engineering 

 
 
 

Investigation on improving efficiency of 
pre-precipitation process at  

Sjölunda wastewater treatment plant 
 
 

 
 

  
Master’s Thesis by 

 

Qianqian Zhou 
 
 
 

February 2009 



 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 

 
Vattenförsörjnings- och Avloppsteknik 
Institutionen för Kemiteknik 
Lunds Universitet 
 

Water and Environmental Engineering 
Department of Chemical Engineering 
Lund University, Sweden 

 

 
Investigation on improving efficiency of 

pre-precipitation process at  
Sjölunda wastewater treatment plant 

 

Master Thesis number: 2009-02 by 
[...]
5.2.5. The study of  existing forms of  iron in the wastewater .......................... 37 

5.2.6. Sum-up of  performed tests ........................................................................ 37 

5.3. Investigating of  the effect of  achieved oxidation on the subsequent 

flocculation performance.......................................................................................... 39 

5.3.1. DO variation in the wastewater during flocculation ............................... 39 

5.3.2. The effect of  different aerated period on Fe-II oxidation process during 

the flocculation ............................................................................................. 40 

5.3.3. Investigation of  Fe-II oxidation during the flocculation test ................ 42 

5.3.4. The investigation of  the effect of  activated sludge on Fe-II oxidation 

during flocculation ....................................................................................... 43 

5.3.5. Sum-up on flocculation test........................................................................ 46 

6. Case study at Sjölunda WWTP........................................................................................... 49 

6.1. The analysis of  DO level and chemical quality in the pre-aeration tank at 

Sjölunda ....................................................................................................................... 49 

6.2. Recheck oxidation efficiency of  pre-aeration in D2 line...................................... 51 

6.3. Suggested solutions for improving pre-aeration efficiency at Sjölunda............. 52 

6.3.1. Solution based on the existing facilities at the plant ............................... 52 

6.3.2. Solution based on the further plan at Sjölunda........................................ 52 

7. New chemical dosing strategy: FeCl3................................................................................. 55 

8. Discussion ............................................................................................................................. 59 

9. Conclusion............................................................................................................................. 63 

10. Suggestions for further thesis work................................................................................... 65 

11. Reference ............................................................................................................................... 67 

 

 

 

 

 

 

 

 

 

 

 

 



1 

 

1. Background                              

Phosphorus in wastewater partly occurs as organically bonded phosphorus and 
partly exists as inorganic phosphorous. The presence of  phosphorus may lead to 
many water quality problems, thus control of  phosphorous discharge from municipal 
and industrial wastewater treatment plants is a key strategy in preventing 
eutrophication in aquatic systems. Based on the standards of  phosphorous removal 
expressed on the new Swedish Environmental Code (Ministry of  the Environment, 
2000), pre-precipitation treatment process has been applied for chemical 
precipitations of  phosphorous at Sjölunda wastewater treatment plant (WWTP). 
Ferrous sulfate has been utilized as present chemical coagulant and oxidized into 
ferric as a result of  pre-aeration process. Most of  phosphorus is expected to be 
precipitated with ferric into a low solubility metal phosphate. The precipitated 
phosphorous are removed by coagulation and flocculation process in primary 
sedimentation tank.  
 

1.1. Introduction 

It has been documented that Fe-II oxidation performance of  pre-aeration tank is an 
issue of  the utmost importance in pre-precipitation treatment process according to 
the previous process investigations on iron activation in the pre-precipitation 
treatment at Sjölunda WWTP (Qianqian Zhou, 2008). The low oxidation efficiency 
of  pre-aeration tank is a key problem in the primary treatment process at Sjölunda in 
the summer time. The expected Fe-II oxidation has not been achieved in the 
pre-aeration process but in the activated sludge tank. The activated sludge tank has 
performed as an aerobic sludge tank, where most of  ferrous ions were oxidized and 
precipitated. Meanwhile, it has been found out that due to the variable oxidation 
performance of  pre-aeration tank, fluctuated activation process occurs between Fe-II 
and Fe-III. This not only leads to a large reduction of  P, COD removal in 
pre-precipitation process but also needs additional process and economical cost 
invested in the activated sludge tank (Qianqian Zhou, 2008).  
 
The mapping of  iron activations in the pre-precipitation treatment process at 
Sjölunda WWTP is shown in Figure 1. It could be seen from Figure 1 that low Fe-II 
oxidation efficiency achieved in the pre-aeration process in the analyzed time frame 
(July, 2008), most of  ferrous ions were oxidized and precipitated in the activated 
sludge tank. 
 



2 

 

 
 
Figure 1: Mapping of  Fe-II oxidizing process in D1 line at Sjölunda WWTP 
(Qianqian Zhou, 2008). It could be seen from the graph that there were still lot of  ferrous 
ions after pre-aeration tank; most of  Fe-II and Fe-III were removed in the activated sludge 
tank. 

 

1.2. Aims                                        

The main purpose of  this master thesis is to work out the way to improve Fe-II 
oxidation efficiency of  pre-aeration tank at Sjölunda WWTP by fulfilling the demand 
on both economical aspects and effluent requirement. Several objectives are aimed to 
be attempted:  
 

• Analyze and document the required oxidation time for Fe-II oxidation 

• Investigate the respective effects of  various influencing factors on Fe-II 
oxidation, such as pH, DO level, and turbulence condition. 

• Study the effect of  achieved Fe-II oxidation on the subsequent precipitation 
performance 

 

1.3. Methodologies 

Several methodologies were carried out in order to investigate a way to comply with 
better operational performance in the pre-aeration process. Literature studies have 
been taken first to comprehend the theoretical background on iron oxidation process 
and get deep understanding on coagulation and flocculation processes in the 
chemical treatment. It is significant to find out proper strategies to improve Fe-II 
oxidation efficiency and solve the possible problems might be dealt with during the 



3 

 

analysis of  pre-aeration in the pre-precipitation treatment process.   
 
Investigation of  influencing factors of  Fe-II oxidation process and collation of  
effective operational strategies for pre-precipitation process were aided with 
laboratory works and sample tests relevant to the various aspects of  iron activation 
process.  
 
Also a case study at Sjölunda wastewater treatment plant has been made to examine 
the applicable feasibility of  strategies analyzed and summed up from the laboratory 
works. The outcomes of  the case study were expected to give suggestions on the 
further laboratory experiments and full scale operation strategy.  
 

1.4. Overview of  the thesis paper 

Brief  structures of  this thesis paper are present as following: Chapter 2 is an 
overview of  Sjölunda wastewater treatment plant; Chapter 3 shows the literature 
study on the thesis works; the strategies and preparations of  the lab works are 
present in Chapter 4; Chapter 5 shows the procedure information and achieved 
results of  performed laboratory tests; the outcomes from the case study at Sjölunda 
are given in Chapter 6; investigation of  the new chemical dosing strategy (ferric 
chloride) is shown in Chapter 7; Chapter 8 is a discussion based on the achieved 
laboratory results during the thesis study ; Chapter 9 is the conclusion of  the thesis  
paper; Chapter 10 shows the suggested directions and topics of  further thesis work.      
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



4 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



5 

 

2. Overview of  Sjölunda treatment plant                          

Sjölunda wastewater treatment plant (WWTP) in Malmö, South Sweden, has been in 
operation since 1963 for treating wastewater collected from the municipalities of  
Malmö, Lomma, Staffanstorp and Svedala. It has been designed for 550,000 pe with 
an average flow rate of  1650 l/s. Sjölunda WWTP has been subjected to three major 
upgrades respectively in 1970, 1979 and 1998. The last upgrade is aimed to extend 
nutrient removal and meet the strict outlet standards expressed on the new 
Environmental Code. The design was based on future effluent standards of  10 mg/l 
BOD7, 0.3 mg/l total-P and 10 mg/l total-N (VA SYD, 2008).  
 
Sjölunda WWTP has been built into three treatment stages: primary, secondary and 
tertiary treatment stages. The primary treatment stage at Sjölunda WWTP involves 
screening, grit removal, pre-aeration and primary sedimentation. The secondary 
treatment is mainly operated as biological treatment. The final treatment step is 
aimed for suspended solids removal, chemical coagulation, flocculation and 
floatation.  
 

 
 Figure 2: Overview of  Sjölunda WWTP (VA SYD, 2008). 
 



6 

 

As shown in Figure 2, the screen and grit chamber are mainly aimed for removal of  
the coarse contaminants and suspended solids during the preliminary treatment. 
Pre-aeration tanks provide an aerobic condition to oxidize the dosed chemical 
coagulant (Fe-II). The primary sedimentation tanks are utilized for settling the sludge 
generated in the primary treatment stage. The subsequent biological treatment steps 
have been designed as the combination of  activated sludge process (AST), trickling 
filter and a moving bed biofilm reactor (MBBR). The activated sludge tanks are 
mainly operated for BOD removal while the nitrification takes place in the trickling 
filter. Denitrification (DN) is accomplished by utilizing with MBBR with addition of  
external carbon source. Post-precipitation is performed by adding aluminum salts 
coagulant in flotation tank (shown in Figure 2).  
 
Excess sludges produced in primary sedimentation process and activated sludge 
process are collected and concentrated in sludge thickener. Sludge treatment is 
performed by mesophilic sludge digestion. A sequencing batch reactor (SBR) for the 
nitrification of  digester supernatant is necessary to control the ammonia load to the 
main process. Part of  organic material is decomposed under anaerobic conditions, 
where biogas is generated. Part of  electricity consumed at Sjölunda WWTP is 
derived from biogas and digestion process as well. As shown in Figure 2, the 
digested sludge is transported to centrifuges for dewatering subsequently. Polymer is 
added to achieve an efficient dewatering conditioning for digested sludge.  
 
The frame of  field work area of  this thesis project is from the inlet of  Sjölunda 
WWTP to the outlet of  activated sludge tank. The detail process scheme of  Sjölunda 
WWTP is shown in Figure 3.   
 

 
Figure 3: Process scheme of  Sjölunda treatment plant (modified from David 
Gustavsson, 2008). 
 



7 

 

It could be seen from Figure 3, there are two main lines D1 & D2 at Sjölunda 
WWTP. The collected wastewater is distributed into these two lines after passing 
through screen. Chemical coagulant (ferrous sulfate) is added into wastewater at the 
dosing point in pre-aeration tank of  both lines, where Fe-II oxidation takes place as a 
result of  pre-aeration. There are two parallel pre-aeration tanks (A, B lines) in each 
main line (D1 & D2) with total volume of  740 m3 and normal hydraulic retention 
time 20 minutes. Phosphorus is precipitated with the oxidized iron ions (Fe-III), the 
produced precipitation settles in primary sedimentation tank. There are totally four 
sedimentation tanks in each main line. The wastewater goes to the activated sludge 
tank subsequently, G1-G3 treat the wastewater from D1 line while G4 and Y deal 
with the wastewater from D2 line. The flows join again in the trickling filter. 
 
Meanwhile, the difference between the two main lines (D1 & D2) could be seen 
from Figure 3. D1 line is operated to cope with the outlet flow from the Sequencing 
Batch Reactor RN and treat the reject water from the sludge thickener (H and Sig), 
whereas D2 line only deals with the inlet wastewater. It has been documented 
previously that D1 line has relatively higher iron content and worse water quality in 
the field areas compared with D2 line in the summer (Qianqian Zhou, 2008). The 
excess sludges from primary sediment processes and activated sludge tanks were 
supposed to be thickened in H and Sig; however, a lot of  undesirable bubbles were 
generated in the sludge thickener due to the high temperature in the summer. These 
bubbles diminished the settleable capability of  the sludge thickener, which leads to a 
high load of  suspended solids and concentrated contaminants returning to D1 line 
accompanied with the reject water. The work performance of  the sludge thickener is 
much better in the winter since there is less digestion inside the treatment tank. 
Furthermore, the outlet flow from RN is much diluted and clearer compared with 
reject water from H and Sig. 
 
As mentioned previously, poor functions of  pre-aeration tanks have been 
documented in a pre-project time frame. The mappings of  Fe-II oxidizing along D1 
and D2 lines are shown in Figure 4. It illustrates the iron activation of  Fe-II into 
Fe-III along the two main lines. The frame of  the field areas is from inlet wastewater 
(ww), go through grit chamber, pre-aeration tank and primary sedimentation tank to 
the activated sludge tank (AST). 
 



8 

 

 
Figure 4: Mapping of  Fe-II oxidizing in D1 and D2 lines. It could be seen from the 
graph that low Fe-II oxidation efficiencies were observed in the pre-aeration process in both 
lines, the achieved Fe-II oxidation percentage was only 12% in the pre-aeration tank of  D1 
line and 40% in D2 line (Qianqian Zhou, 2008). 
 
 
Table 1 presents the detail information of  operational parameters in pre-aeration 
tanks of  both lines. It is significant to check if  the operational conditions in the 
pre-aeration processes are acceptable, such as oxygen level, pH value, temperature 
and available oxidation time (hydraulic retention time).  
 
 
 
 
 
 
 



9 

 

Table 1: Results from the previous investigations on operational conditions in the 
pre-aeration process at Sjölunda WWTP (Qianqian Zhou, 2008). 
 

Pre-aeration tank 
Operational parameters descriptions 

D1 D2 

Measured oxygen concentration mg /l 1.7 1.8 

Measured pH value Dimensionless 7.00 6.98 

Measured Temperature ºC 20.3 20.1 

Hydraulic Retention Time min 20 20 

Volume of  tank m3 1480 1480 

Average inlet flow rate m3/s 366 490 

Inlet Fe-II mg/l 7.015 5.495 

Inlet Fe-III mg/l 0.874 0.275 

Outlet Fe-II mg/l 6.151 3.310 

Outlet Fe-III mg/l 1.324 3.575 

Fe-II oxidization percentage % 12% 40% 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



10 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



11 

 

3. Literature study                            

3.1. Chemical treatment strategy for phosphorous removal          

Phosphorus in wastewater partly occurs as organically bonded phosphorus and 
partly exists as inorganic phosphorous mainly in the form of  polyphosphate (polyP) 
and orthophosphate (orthoP: PO4

3-). Organic phosphorus is mainly bonded to solid 
particles and inorganic phosphorous exists mainly in dissolved form (Kemira, 2003). 
There are some amounts of  phosphorus existed in the nucleic acids of  bacteria and 
viruses in the wastewater. Some detergents dumped into wastewater contain rich 
tripolyphosphates, which may be gradually converted to orthophosphate in the 
wastewater. Meanwhile, wastewater contains small parts of  certain phosphorus 
compounds, such as AMP (Adenosine monophosphates), ADP (Adenosine 
diphosphates), ATP (Adenosine triphosphates), free phospholipids (Kemira, 2003). 
[...]
1. Fill the beaker with 3.5 liter wastewater and 0.15 ml ferrous sulfate and mix the solution 

completely, take sample from the mixed solution and perform cuvette test, record the 

measured value as “reference value” or value at 0 minutes. 

2. Start to pump air into the beaker, press Timer>OK and maintain higher oxygen level in 

the chemical solution.  

3. Wait for 1.5 minutes aeration, take 800 ml wastewater from the beaker and fill it into one 

flocculator, perform flocculation test immediately.  

4. Wait for 10 seconds fast stir inside flocculator, take sample from the flocculator 

immediately and perform cuvette test, record the measured value as “value 1”.  

5. Wait for 10 minutes slow stir and 10 minutes sedimentation*, take sample from 

flocculator and perform the cuvette test again, record the measured value as “value 2”. 

Until then, the group tests for first round are done. 

6. Second round start with: Wait for the Timer goes to 5 minutes (as shown in table 4), take 

800ml sample from the beaker again and fill into flocculation beaker. Repeat same 

flocculation test for the taken sample. 

7. Taken 800ml sample from beaker after 7.5 minutes and 10 minutes respectively, repeat the 

same flocculation test as described above for each sample.  

8. Record measured data of  Fe-II and Fe-III concentration for each time schedule and map 

the recorded data subsequently.  

 

* The reason for there is no cuvette test on Fe-II and Fe-III between slow stir phase and 

sedimentation phase is due to the limitation on the needed measuring time of  chemical cuvette 

LCK 320(mentioned previously in Chemical cuvette LCK320). Continuous 10 minutes is 

needed for each cuvette test, no other cuvette could be test in this 10 minutes. Thus there is no 

enough time for the cuvette test if  sample point is added after slow stir. 

 

 

 

 

 

 

 



 18 

14. Fe-II oxidation during flocculation test             

Table 1: Measured data from the investigation on Fe-II oxidation process during flocculation 

test 

Flocculation test on iron-II oxidation (Tap water) 

Time Fe-II Fe-III Total Fe Data 

description 
min 

Process 

description 
[mg/l] [mg/l] [mg/l] 

Value 1 0 Start point 1.33 0.713 2.04 

Value 2 0.16 fast stir 1.19 0.451 1.64 

Value 3 10 slow stir 0.480 0.692 1.17 

Value 4 10 sedimentation 0.631 0.419 1.05 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 19 

15. Added Fe-II in the activated sludge test            

Material (VA SYD)                                              

Ferrous sulfate: taken from the chemical delivering truck directly, Sjölunda WWTP on 25th Nov. 

2008 

Chemical Formula: FeSO4*7H2O 

Molar mass of  ferrous sulfate crystal: 278 

Standard atomic weights of  Fe-II: 56 

Weight percentage of  Fe-II: 18-20% 

 

Ferrous sulfate solution                                             

Ferrous sulfate crystal weight: 25 g 

Fe-II weight=25*20%=5g 

Deionized water: 0.5l 

Fe-II concentration in the solution: 0.5g/0.5l=10g/l 

 

Added Fe-II concentration in the flocculator                         

Added volume of  wastewater: 800ml=0.8l 

Added ferrous sulfate solution volume: 0.8ml 

Added Fe-II amount in the flocculator=10g/l*0.8ml=0.008g=8mg 

Added Fe-II concentration in the flocculator: 8mg/0.8l=10mg/l 

 

 

 

 

 

 

 

 

 

 

 

 

 



 20 

16. Recheck of  flocculation test by using 

filtrated sampling                                   

   Table 1: Results of  Fe-II oxidation during flocculation test by using filtrated sample 

Pre-aeration Flocculation test 

Fe-II Fe-III Fe-II +Fe-III 
[minute] Data description 

[mg/l] [mg/l] [mg/l] 

0  3.07 1.28 4.35 

Measured value 

after slow stir 
2.35 1.65 4 

3 
Measured value 

after sedimentation 
2.23 1.8 4.03 

Measured value 

after slow stir 
2.25 2.19 4.44 

10 
Measured value 

after sedimentation 
2.21 2.13 4.34 

Wastewater: Sjölunda WWTP in Malmö, raw wastewater flows into pre-aeration tank 

with rejected water in D1 line on 13th Nov. 2008 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 21 

Investigation on improving efficiency of  pre-precipitation 

process at Sjölunda wastewater treatment plant 

Qianqian Zhou 

 

Water and Environmental Engineering, Department of  Chemical Engineering, LTH  

 

Abstract 

 

Poor Fe-II oxidation performance was documented in the pre-aeration process at Sjölunda 

WWTP in the summer, 2008. The expected oxidation didn’t occur in the pre-aeration tank but 

in the subsequent activated sludge tank instead. This leads to reduced phosphorus and COD 

removals in pre-precipitation and extra investment in the activated sludge tank. Influencing 

factors of  the low efficiency in pre-aeration process and the effect of  Fe-II oxidation on the 

subsequent flocculation process have been identified. The analyzed results showed the 

temperature, pH level and turbulence condition in the pre-aeration tank are acceptable. The 

low oxidation efficiency is mainly due to the insufficient oxygen level and bad chemical quality 

in the summer. The suggested solutions recommend utilizing aerator and chemical salt more 

efficiently. 

  

Keywords: pre-precipitation; pre-aeration; ferrous sulfate; phosphorus; oxidation; chemical 

treatment; wastewater  

 

1. Introduction  

 

It has been documented that Fe-II 

oxidation performance of  pre-aeration tank 

is an issue of  the utmost importance in 

pre-precipitation process based on the 

previous process investigations on iron 

activation in the pre-precipitation treatment 

at Sjölunda WWTP (Qianqian Zhou, 2008). 

Low oxidation efficiency of  pre-aeration 

tank is a key problem in the primary 

treatment process at Sjölunda in the summer 

time. The expected Fe-II oxidation has not 

been achieved in the pre-aeration process 

but in the subsequent activated sludge tank. 

The activated sludge tank is an aerobic 

sludge tank, where most of  ferrous ions 

were oxidized and precipitated. Meanwhile, it 

has been found out that due to the variable 

oxidation performance of  pre-aeration tank, 

fluctuated activation of  Fe-II into Fe-III has 

been observed. This not only leads to 

reduced P, COD removal in pre-precipitation 

process but also needs additional process 

and economical costs invested in the 

activated sludge tank (Qianqian Zhou, 2008). 

Thus, it is important to find out the cause of  

the inefficient oxidation. Meanwhile, it is 

necessary to work out the way to improve 

Fe-II oxidation efficiency in the pre-aeration 

tank by fulfilling the demand on both 

economical aspects and effluent requirement. 

This paper presents the pre-precipitation 

process at Sjölunda WWTP, achieved 

analyzed results and further suggestions for 

full scale operation strategy.  



 22 

2. Methodologies 

 

Comprehension of  the backgrounds of  

iron oxidation principles and coagulation & 

flocculation processes in the chemical 

treatment were achieved by relevant 

literature studies.  

Investigation of  influencing factors of  

Fe-II oxidation process and collation of  

effective operational strategies for 

pre-precipitation process were examined 

with laboratory works and sample tests 

relevant to the various aspects of  iron 

activation process. Two main laboratory tests 

have been performed in the laboratory to 

simulate pre-precipitation process. The 

aeration tests were carried out to investigate 

the required time for oxidizing ferrous ions 

and the effect of  aerated time, dosed 

chemical quality and operational parameters 

(pH, DO) on Fe-II oxidation. The 

flocculation tests were performed to aid the 

study how the achieved oxidation affects the 

subsequent precipitation performance. It is 

essential to check if  there is any difference 

obtained in Fe-II concentration and water 

quality during the flocculation. 

A case study has been made at Sjölunda 

to examine the applicable feasibility of  

strategies summed up from the laboratory 

works.  

 

 
Figure 1: Overview of  Sjölunda WWTP (VA SYD, 2008). 

 

3. Overview of  Sjölunda treatment plant 

 

Sjölunda WWTP in Malmö, South 

Sweden, has been in operation since 1963 

for treating wastewater collected from the 

municipalities of  Malmö, Lomma, 

Staffanstorp and Svedala. It has been 

designed for 550,000 pe with an average 

flow rate of  1650 l/s. The design was 

based on future effluent standards of  10 

mg/l BOD7, 0.3 mg/l total-P and 10 mg/l 

total-N (VA SYD, 2008).  

Sjölunda WWTP has been built into 

three treatment stages: primary, secondary 



 23 

and tertiary treatment stages. As shown in 

Figure 1, the screen and grit chamber are 

mainly aimed to removal the coarse 

contaminants and suspend solids during 

the preliminary treatment. Pre-aeration 

tanks provide an aerobic condition. The 

primary sedimentation tanks are utilized 

for settling the sludge generated in the 

primary treatment. The subsequent 

biological treatment has been designed as 

the combination of  activated sludge 

process (AST), trickling filter and a 

moving bed biofilm reactor (MBBR). The 

activated sludge tanks are mainly operated 

for BOD removal while the nitrification 

takes place in the trickling filter. 

Denitrification is accomplished by the 

MBBR with addition of  external carbon 

source. Post-precipitation is performed by 

adding aluminum salts coagulant in 

flotation tank.  

Excess sludges produced in primary 

sedimentation process and activated 

sludge process are collected and 

concentrated in sludge thickener. Sludge 

treatment is performed by mesophilic 

sludge digestion. Part of  organic material 

is decomposed under anaerobic 

conditions, where biogas is generated. 

Part of  electricity consumed at Sjölunda 

WWTP is derived from biogas and 

digestion process. The digested sludge is 

transported to centrifuges for dewatering 

subsequently. Polymer is added to achieve 

an efficient dewatering conditioning for 

digested sludge. A sequencing batch 

reactor (SBR) for the nitrification of  

digester supernatant is necessary to 

control the ammonia load to the main 

process. 

The field work area of  this study is 

from the inlet of  Sjölunda WWTP to the 

outlet of  activated sludge tank. The detail 

process scheme of  Sjölunda WWTP is 

shown in Figure 2 (modified from David 

Gustavsson, 2008). 

 
Figure 2: Process scheme of  pre-precipitation process at Sjölunda treatment plant. 

 

It could be seen from Figure 2, there 

are two main lines D1 & D2 at Sjölunda 

WWTP. The collected wastewater is 

distributed into these two lines after 

passing through screen. Chemical 

coagulant (ferrous sulfate) is added into 

wastewater at the dosing point in 

pre-aeration tank of  both lines, where 



 24 

Fe-II oxidation takes place as a result of  

pre-aeration. Phosphorus is precipitated 

with the oxidized iron ions (Fe-III), the 

produced precipitation settles in primary 

sedimentation tank. The wastewater goes 

to activated sludge tank subsequently, 

G1-G3 treat the wastewater from D1 line 

while G4 and Y deal with the wastewater 

from D2 line. The flows join again in the 

trickling filter.  

Furthermore, D1 line is operated to 

cope with the outlet flow from SBR tank 

(RN) and treat the reject water from the 

sludge thickener (H and Sig), whereas D2 

line only deals with the inlet wastewater. It 

has been documented previously that D1 

line has relatively higher iron content and 

worse water quality in the field areas 

compared with D2 line in the summer as 

shown in Figure 3 (Qianqian Zhou, 2008).  

 
Figure 3: Mapping of  Fe-II oxidizing in D1 and D2 lines. The achieved Fe-II oxidation percentage 

was only 12% in the pre-aeration tank of  D1 line and 40% in D2 line (Qianqian Zhou, 2008). 

 

4. Results 

 

Investigations of  Fe-II oxidation in 

deionized water and tap water have been 

performed. It demonstrated that deionized 

water could not be used for Fe-II oxidation 

test due to its low pH (pH is about 5). Tap 

water can not properly reflect the practical 

conditions and reactions occurred in the 

wastewater, wastewater is recommended to be 

applied to the further lab tests. 

The results showed that the operational 

conditions (pH, DO, turbulence condition) in 

pre-aeration are essential for the Fe-II 

oxidation, which are shown in Figure 4, 5, 6 

respectively.  

Figure 4 shows that low pH has negative 

impact on Fe-II oxidation during the aeration.  

It could be seen from Figure 5 and Figure 

6 that higher oxygen level and turbulence 

condition result in better oxidation 

performance.  



 25 

 

Figure 4: Fe-II oxidation under different pH.  

 

0

1

2

3

4

5

0 1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17

Aerated time [minute]

C
o
n
ce

n
tr

at
io

n
 [
m

g
/
l]

Fe-II & High DO

Fe-III & High DO

Fe-II & Low DO

Fe-III & Low DO

Figure 5: Effect of  oxygen level on Fe-II oxidation. 

As shown in the graph, the starting values under 

both conditions are the same: 5.1 mg/l Fe-II and 

0.073 mg/l Fe-III. Big drops occurred in Fe-II 

concentrations under both conditions during the 

first minute after dosing. However, there was less 

Fe-II and Fe-III observed under high DO 

condition. 

0%

10%

20%

30%

40%

50%

60%

70%

80%

90%

100%

0 5 10 15 20 25
Aerated time [minute]

F
e-

II
 o

xi
d
at

io
n
 p

er
ce

n
ta

ge
 [
%

]

Low
turbulence
High

 

Figure 6: Fe-II oxidation under different turbulence 

conditions. Higher Fe-II oxidation efficiency was 

achieved under higher turbulence condition. 

Meanwhile, oxidation processed faster with rapid 

mixing. 

 

However, the pH level, temperature and 

generated turbulence in the pre-aeration 

process at Sjölunda WWTP are acceptable (as 

shown in Table 1). Meanwhile, it has been 

found out that most of  ferrous could be 

oxidized during the first 20 minutes after 

dosing in the laboratory tests. Thus, the 

hydraulic retention time is acceptable in 

pre-aeration tank at Sjölunda as well. The 

delayed low oxidation was mainly caused by 

the insufficient oxygen level (as shown in 

Table 1) and bad chemical quality existed in 

pre-aeration process in the summer time.  

 

Table 1: Results of  previous investigations on 

operational conditions at Sjölunda.  

 

 

 

 

Pre-aeration  Operational parameters 

descriptions D1 D2 

Measured DO mg /l 1.7 1.8 

Measured pH   7.00 6.98 

Measured 

Temperature 
ºC 20.3 20.1 

HRT min 20 20 



 26 

Furthermore, it is concluded from lab 

tests that the aerated period applied in the 

pre-aeration process doesn’t have significant 

influence on the subsequent flocculation 

process. Fe-II oxidation could occur in the 

flocculation as well, which could be seen in 

Table 2. As shown in Table 2, different 

pre-aeration periods were applied before 

flocculation, but more or less the same 

oxidation efficiencies achieved in the end of  

each flocculation test.  

 

Table 2: Data information of  Fe-II and Fe-III 

during flocculation test. 

* Data 1: measured data after rapid stir 

Data 2: measured data after flocculation 

 

The case study at Sjölunda indicated that 

the pre-aeration tank functions well in the 

winter but poor oxidation performance is 

seen in the summer. Thus, suggestions mainly 

were proposed to improve the efficiencies of  

aerators and dosed chemical in the 

pre-aeration tank.  

 

5. Further suggestions for full scale 

operation strategy at Sjölunda 

 

As documented previously, most of  Fe-II 

was oxidized and precipitated with 

phosphorus in the activated sludge tank, 

pre-aeration tank was inefficiently operated. 

Furthermore, there is not enough space for 

settling coarse solids in the grit chamber, 

which results in reduced suspended solids 

removal in the preliminary treatment. Thus, it 

could be an economical solution to remove 